ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

pectrum pectrum 2
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 19.52 dBm| 16.10 dBm)|
1 2.4594820 G 2.5032980 G
20 2.4994820 GHZ| - 2.5092980 GHz
I PN VAN v Ny 26.00 dB| o~ 26.00 dB)|
04 A I Bu ©.630000000 MHZ 104 e ©.670000000 MHZ]
7 Q factor 259.5) T Q factor i 258.9
| i |
od i B 71 I
T b b’
10 df £ 10 o f T
/
204d | _ 20 ! A
oW TR Y RV A T e R
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.501 GHz 1001 pts Span 20.0 MHZ CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,499482 GHz 19.52 dBm ndB down 9.63 MHz ML 1 2.503298 GHz 18.19 dBm ndB down 9,67 MHZ
TL 1 2496165 GHz -6.63 dBm ndé 26.00 dB TL 1 2.496165 GHz -7.49 dém ndé 26.00 d8
T2 1 2 /505795 GHz -5.48 dBm Q factor 259.5 T2 1 2.505835 GHz -8.15 dBm Q factor 256.9
L I ) - L I ) L

Date: 27.MAY 2020 19:55:04

DCate: 27.MAY.2020 195517

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 db & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
Ry 20.20 aBm| (53] 18.95 dBm|
0 X 2.5956370 GHZ| - 2.5948180 GHz
A e, | e T 26.00 dB)| P e N 26.00 dB|
104 S il Bw /\V\\ 9.610000000 MHz| 104 f W Vo N 9.650000000 MHz|
Ji Q factor 270.1 | Q factor 4 268.9)
ad : | od - .
] 1 y 1
BUE 7 T -10d
/ | / l‘
20 d ,N' 20 d a T
P -~ ~ \
[ -y = -~ e \Ys o o
e U -~ R Sy Y _
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 20.0 MHZ CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.595637 GHz 20.20 dém ndB down 9.61 MHz ML 2.554818 GHz 18.95 dBm ndB down 9,65 MHZ
TL 1 2,588205 GHz -5.34 dBm ndé 26.00 dB TL 1 2.588165 GHz -6.52 dBm ndé 26.00 d8
T2 1 2597815 GHz -4.88 dBm Q factor 270.1 T2 1 2.557615 GHz -6.97 dBm Q factor 266.9
L I ) - L I ] o

Date: 27.MAY 2020 19:55:52

DCate: 27.MAY.2020 19.:56.03

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

pectrum s
Ref Level 30.00 Bm  Offset 12.20 dB & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 12.20 0B w RBW 300 khz
jo ALt 30dB  SWT 12.6 ps @ VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 18.72 dbm) MLl 1898 dbm|
M1 2.6621430 GHz " 26874380 GHz
20 B, ~ 26.00 dB)| 2 ( N'— 26.00 da)
o W (SN NP - S VoY 5 A e | e .
04 i - B 9.730000000 MHZ| 04 4 i A B T 9.870000000 MHZ]
i Q factor \ 275.6) 7 Q factor 272.3
09 ; H od 7
¥ k i
-t0d T -10d ;
_En': Wﬁ” K/ P 20 d /u’
~ o [T N
-30 -3 =
-4nd -40 df
50 -50 df
0d 60 d
CF 2.685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 2,682143 GHz 18.72 dBm nds down 9.73 MHz ML 2.587438 GHz 18.38 dBm nds down 9,57 Whz
TL 1 2,680165 GHz -5.08 dam ndg 26.00 dB TL L 2.660085 GHz -7.28 dem n 26,00 d&
T2 1 2.689895 GHz -7.08 dBm Q factor 275.6 T2 1 2.689935 GHz -7.66 dBm Q factor 272.3
—
L it ] - L ) ]

Date: 27 MAY 2020 19.56.40

Date: 27 MAY 2020 195652
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

pe
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
19.02 dbm)| MI[1] 17.53 abBm|
2.5091040 GHz a1 2.4979260 GHZ]
= A 26.00 dB| e X AN Aot g " 26.00 dBj
04 14.356000000 MHz| 04 LT W e P 'Ig‘w\"""“f“'\" \ 14.116000000 MHZ]
Q factor \ 174.8 T Q factor \ 177.0}
| i
od = 0 1 T
-10 df 'L 10 di - 2
] L ) N, |
2n R Bm T
e - . P ek .
T Lw . . Vo L VA ]
ai e -30
-40 -40 df
-50 df -50 di
60 df -60 de
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,509104 GHz 19.02 dam nd@ down 14,356 MHz ML T 2,497926 GHz 17.53 dBm nd@ down 14116 MHz
T fy 2,496187 GHz -6.67 dam nds 26.00 d8 TL L 2.495457 GHz -7.22 dam nds 26,00 da
T2 1 2.510543 GHz -6.62 dBm q factor 174.8 T2 1 2.510573 GHz -10.02 dBm q factor 177.0

L )il ] e

L ) ]

Date: 27.MAY 2020 19.57:29 Cate: 27.MAY.2020 19.57.41

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
™Il 18.57 dBm| ™Il 17.40 dBm)|
M1 2.5994740 GHZ| ]
20 ¥ 20 -
ANEVATAN PN A Y 26.00 dB| - , nde X 26.
I Q factor 181.8| 7 Q factor \ 182.5|
o4 | 0 di = ll
BUE! 1 -10d ¥ 1
7 \
/
20 d 20 d f
oy —~ A " ~
B e v
-40d -40 d
50 df 50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHZ CF 2.593 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,599474 GHz 18.57 dém ndB down 14.256 MHz ML 2.558035 GHz 17.48 dém ndB down 14.236 MHz
TL 1 2.585927 GHz -7.38 dém ndé 26.00 dB TL 1 2.585837 GHz -8.72 dém ndé 26.00 d8
T2 1 2,600223 GHz -7.85 dBm Q factor 1618 T2 1 2.600073 GHz -9.73 dBm Q factor 182.5
L I ) - L I ] o

Date: 27.MAY 2020 19:58:16 DCate: 27.MAY.2020 195828

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

pectrum s
Ref Level 30.00 Bm  Offset 12.20 dB & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 12.20 0B w RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
CHEY 18.02 dbm) CHEY 1745 dbm|
1 2.6813010 GHz : 2.6852270 GHz
20 v 20
[ I . S I R 26.00 dB| . | mﬂr e 26.00 dB|
04 { VT S j'F WAy 14.116000000 MHz| 04 STt Al e s 14.296000000 MHz]
i Q factor ! 189.9) T Q factor 187.8|
| o
o i = 0 —
¢ i
-t0d -10d -
J N /
20 - \ . Ak / \
Ve = AT v
A N VN P oY, [T = T -
H Lot -
-4nd -40 df
50 -50 df
0d 60 d
CF 2.6025 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.681301 GHz 18.02 dBm ndB down 14.116 MH2 M1 2.685227 GHz 17.45 dBm nd@ down 14,206 MHZ
TL 1 2,675457 GHz -7.89 dam ndg 26.00 dB TL L 2.675307 GHz -8.90 dam n 26,00 d&
T2 1 2.689573 GHz -7.52 dBm Q factor 189.9 T2 1 2.689603 GHz -8.63 dBm Q factor 187.8
—
L it ] - L ) ]
Date: 27.MAY 2020 19:58:04 Date: 27 MAY 2020 18.5816
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

= | o =

pectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 18.21 dbm)| MI[1] 16.15 abBm|
2.5023640 GHz s 2.5087170 GHz]
= N f\-"[mf\,\v 26.00 dB| e F dB 26.00 dBj
04 TS AR ,-‘u’\"“ 18.981000000 MHz| 04 i o b, 18.621000000 MHz]
) Q factor ! 131.8| T Q factor \\ 134.7]
\
LE - 0d /
¥ ¥ 3
_tod - -10 di T f
\ \
20 df 20 df o T A
- (e e R Y SR RN IR
i v e | o L oW A elnn N
7
40 d -40d
50 df -50 di
-60 df -60 o
CF 2.506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,502364 GHz 16.21 dBm nd@ down 16.991 MHz ML T 2508717 GHz 16.15 dBm nd@ down 18,621 MHz
T fy 2,496529 GHz -7.54 dam nds 26.00 dB TL L 2.495689 GHz -9.20 dam nds 26,00 da
T2 1 2,51551 GHz -7.70 dBm q factor 1318 T2 1 2516311 GHz -9.74 dBm q factor 134.7
L I ) - L I ) L

Date: 27.MAY 2020 19.59.53 DCate: 27.MAY.2020 20,0005

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.69 dBm| ™Il 16.10 dBm|
2.5989940 GHZ| n
= - ndB 26.00 dB| @ ndB 26.
0u A VN Y S i Ay 10.141000000 MHz| 04 i VAo o AV 18.941000000 MHz]
| Q factor k 135.8) f‘ o Q factor 137.0|
od 7 od . 1L
BUE 7 \ -10 di | |-
/ {
20 d - \ 20 d ",‘
) T ‘)
U ) r \f N
A/ e S ’Eln, NARNIVINAY, Mg )
130,48 e ir = -30/kpihy R
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 40.0 MHZ CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,598994 GHz 16.69 dBm ndB down 19.141 MHz ML 2.554350 GHz 16.19 dBm ndB down 18,941 MHz
TL 1 2,58345 GHz -9.46 dBém ndé 26.00 dB TL 1 2.58337 GHz -10.26 dBém ndé 26.00 d8
T2 1 2,60259 GHz -9.43 dBm Q factor 135.8 T2 1 2.602311 GHz -10.13 dém Q factor 137.0
L I ) - L I ] o

Date: 27.MAY 2020 20.00:40

Cate: 27.MAY.2020 20,0052

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.16 dBm| MiL1]
2.6809990 GHz |
41 "
e T mds o 26.00 dB| & X ndB ¥ 26.00 dB|
04 e Nlera o M S a1 18.901000000 MHz| 104 P M v L.,/\IWMV\ 18.821000000 MHg]
Ii Q factor «.\ 141.8] v Q factor Y Y 142.7]
od 0
i L
-0 d + -10 di t
0 T 20 o -
A A i . S VA0 )
AN v b Au' o \V“ [ N N
I a7
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.60 GHz 1001 pts Span 40.0 MHz CF 2.60 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.680999 GHz 16.16 dBm nd@ down 18.901 MHz M1 2.685275 GHz 16.63 dBm nd@ down 18,821 MHZ
T 1 2,670523 GHz -10.51 dbm nd8 26.00 dB TL L 2.670569 GHz -9.13 dBm n 26,00 d8
T2 1 2,689431 GHz -10.35 dém Q factor 141.8 T2 1 2.689391 GHz -10.00 d8m Q factor 142.7
—
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Date: 27 MAY 2020 20.01:28 Date: 27 MAY 2020 20.01.40
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pe:
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.29 dBm| ™M1[1] 19.97 aBmj
2.49763100 GHz 2.5028380 GHz
20 20 X
. A e, B 26.00 dB| o~ S P LT 26.00 da}
w0 '-"f‘r\'f‘. A AR ‘“'"f“w‘ 4.875000000 MHz| 104 ! S iattl M e Bwi " 9.650000000 MHZ]
Q factor IL 512.9] { Q factor 259.4)
od 1= od f
-10 df + -10d t
\ /
20 d ,J’ ] 20 di P \’r
o~ L 1o AV Y [ .
g e bt il I A P T - s NP SN
40 df 40 d
50 df 50 df
60 df -60 de
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,497631 GHz 18.29 dBm ndB down 4.675 MHz ML 1 2.5026838 GHz 19.37 dém ndB down 9,65 MHZ
TL 1 2,496062 GHz -7.68 dBm nds 26.00 dB TL L 2.496185 GHz -6.80 dBm nds 26.00 d8
T2 1 2,500933 GHz -7.43 dBm Q factor 512.3 T2 1 2.505835 GHz -6.24 dBm Q factor 259.4
L I ) - L I ) L
Date: 27.MAY. 2020 20.02.05 Date: 27.MAY.2020 20.03.17

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum 3 pectrum 2
Ref Level 30.00 cbm et 12,20 db @ RBW 100 kHz Ref Level 20,00 dbm et 12,20 db @ RBW 300 kHz
f 1 dl Offsi e K f 1 d Offs e K
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.77 dBm| ™Il 17.85 dBm)|
iy 2.59112200 GHz M1 2.5915210 GHz
20 20
L ‘,. N ndB 26.00 dB| L~ o | MR 26.00 dB|
o A R e s V‘f\.aw/‘-w’"\‘-'\ 4.745000000 MHZ| 104 f g v A 9.730000000 MHZ]
! Q factor 546.0) ] Q factor | 266.3]
ad | i !
T 1z By i
g } ¥ 0a ¥ f
j k ] \
20 d L 3 20 di b
20 - T 0 o — Y
" et L A (W SN
3oty e e =
-40d 40 d
50 df 50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHZ CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2591122 GHz 17.77 dém ndB down 4.745 MHz ML 2.551521 GHz 17.85 dém ndB down 9,73 MHZ
T1 1 2,590632 GHz -8.67 dBm nds 26.00 d8 T1 1 2.588065 GHz -8.59 dBm nds 26.00 da
T2 1 2,595373 GHz -7.67 dBm Q factor 545.0 T2 1 2.597795 GHz -7.13 dBm Q factor 266.3
L I ) - L I ] o
Date: 27.MAY. 2020 20.02.28 Date: 27.MAY.2020 20.02.40

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.66 dbm| MiL1] 17.71 dbm|
2 s 2.688 U?“F“'l"lﬂ'”d':l - 11 . y,mm?‘;runurn‘::l:
e ~ e e, . J o LR 5
04 A e e A ey 4.925000000 MHz| 04 SN e N’ Y 9.670000000 MHzZ]
T Q factor | 545.9] T Q factor | 277.3}
ad od / -
7 " T g
10 df f \ 10 o i T‘
i i .
J | e |
nl \ 7
e \J,_- R e TSI s
40 d -40d
50 df 50 d
60 d -60 di
CF 2.6075 GHz 1001 pts Span 10.0 MHz CF 2,605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.688479 GHz 16.66 dBm nd8 down 4.925 MHz ML 2.581124 GHz 17.71 dam nd8 down 9.67 WHZ
T 1 2,685042 GHz -9.04 dBm nd8 26.00 dB TL L 2680145 GHz -8.70 d&m n 26,00 d8
T2 1 2,689968 GHz -9.45 dBm Q factor 545.9 T2 1 2.689815 GHz -7.44 dBm Q factor 277.3
—
L it ] - L ) ]
Date: 27.MAY 2020 20:02.52 Date: 27 MAY 2020 20.04.04
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.96 dbm)| MI[1] 16.35 aBm|
" 2.5041890 GHz v 2.5075980 GHz]
= . T randB AN 26.00 dB| « T B . 26.00 dB|
04 A e s WV YN 14.146000000 MHz| 04 N i N B 1 18.901000000 MHz|
7 Q factor l 177.0} f v Q factor 132.7]
- 0d
i -10 di ,f
Y 20 df j'\‘.fj T
(At VAN AW YT YA Eax.f\.\;-.k TRt N VAL A
-40 -40 df
50 df -50 di
60 df -60 de
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,504189 GHz 17.96 dBm nd@ down 14,148 MHz ML T 2,507598 GHz 16.35 dBm nd@ down 18,901 MHz
T fy 2,496427 GHz -9.04 dam nds 26.00 d8 TL L 2.495649 GHz -9.51 dam nds 26,00 da
T2 1 2,510573 GHz -7.90 dBm q factor 177.0 T2 1 2.51555 GHz -9.75 dBm q factor 132.7
L I ) - L I ) L

Date: 27.MAY 2020 20.04:29

Cate: 27.MAY.2020 20,0541

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L ) ]

Date: 27.MAY 2020 20.04:52

ectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.90 dBm| ™Il 15.02 dBm)|
9 2.5883250 GHZ| 2.5996790 GHz
20 - 20
A pdB 26.00 dB| - ndB 26.00 dB|
w0 VTNV Y | e e 14.326000000 MHZ| 104 [ e ey e 19.101000000 MH]
T Q factor \ 180.7] i Q factor 135.9
od / 0 d ’! I.
Tl T iq
BUE! 4 -10d
i 1
J \
20 d 20 di T
i . . Mo
s E—— el L
-40 -40 df
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHZ CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,568325 GHz 16.38 dBm ndB down 14.326 MHz ML 2.553679 GHz 15.82 dém ndB down 19,101 MHz
TL 1 2585897 GHz -10.15 dém ndé 26.00 dB TL 1 2.58345 GHz -10.10 dém ndé 26.00 d8
T2 1 2,600223 GHz -9.49 dBm Q factor 160.7 T2 1 2.60255 GHz -9.70 dBm Q factor 135.8

L I ]

Cate: 27.MAY.2020 20.06.04

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

L I ]

Date: 27 MAY 2020 20.05.16

pectrum s
Ref Level 30.00 Bm  Offset 12.20 dB & RBW 300 kHz Ref Level 30.00 0Bm  OFfset 12.20 0B w RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B.9 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max | C e
MiL1] 16.95 dbm| MiL1] 15.97 dBm|
" 2.6850470 GHz . 2.6782420 GHZ]
e N TSl 26.00 dB| & 26.00 dB|
04 S AN e B 14.206000000 MHz| 04 P f”"'\ 18.901000000 MHz|
i Q factor \ 189.0) ] 7 Q factor 141.7]
od + - od t
} 2 7
BUE 1 i -10 di a
/ | /
20 df 20 df
Ve, A - [t
- e P N P
TV \ -~ ) ey A
40 d -40d
50 df 50 d
60 d -60 di
CF 2.6025 GHz 1001 pts Span 30.0 MHz CF 2.60 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2.685047 GHz 16.95 dam nd8 down 14.206 MHz ML 2.578242 GHz 15.97 dam nd8 down 18,901 MHz
T 1 2,675337 GHz -9.40 dBm nd8 26.00 dB TL L 2,67045 GHz -10.26 dém n 26,00 d8
T2 1 2.689543 GHz -7.45 dBm Q factor 189.0 T2 1 2.689351 GHz -9.76 dBm Q factor 141.7
—

L U ]

Date: 27 MAY 2020 20.0628

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 9.01 9.01 | 1340 | 13.40 | 17.86 | 17.86
Middle CH - - - - 4.49 4.48 8.95 9.03 | 1346 | 1349 | 17.82 | 17.82
Highest CH - - - - 4.52 4.50 8.99 9.03 | 1343 | 1343 | 17.90 | 17.82
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.01 - 13.52 - 17.86 -
Middle CH - - - - 4.49 - 8.99 - 13.43 - 17.78 -
Highest CH - - - - 4.48 - 9.03 - 13.46 - 17.82 -
TEL : 886-3-327-3456 Page Number : A41-12 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L ) ]

Date: 27.MAY 2020 19:52.16

pectrum 3 pectrum 2
Ref Level 30.00 dém  Offset 12,20 db & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 194 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 18.60 dBm| ™Il 16.74 dBm|
20 M 2.49922900 GHz 20 2.50052800 GHZ
T 5 55 55
- . o fhace By 12 4.4B5514486 MHz T1 . Oce Bw 4.485514486 MHz
[N IO SSPUTS wavy, ] N - IR RN B T
10 df - 10 d -
| 1 T |
od / l. 0 + |
g [ | . / |
-10 - - i
s0d \ 0 d f/ \ l
o] S " PN AN VaTa Vs Nyw A A a0
“a et ) V. A e \J |
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,499229 GHz 18.60 dBm ML 2.500528 GHz 16.74 dBm
TL 1 24962423 GHz 11.51 dém Oce Bw 4.485514486 MHz TL 1 2.4962423 GHz 12.16 dBm Oce Bw 4.485514486 MH2
T2 1 25007278 GHz 12.43 dBm T2 1 2.5007278 GHz 10.82 dBm

Cate: 27.MAY.2020 195228

I

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 27 MAY 2020 19.53:51

ectrum 3 2
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.17 dbm)| MI[1] 16.71 dBm
0 M 2.59372900 GHz - b 145000 GHz
I 55 G cc By 6
VT .. P B 4.485514486 MHz| PR P ,{n 9 ,lﬁnu,\ . 4476 MHz
"y . e y i Wy
10d 104d 7 +
od | 0d \
[ |
BUE! \‘ -10d ;
\ / |
20 df 20 df \
n N I \
N Ml AV e Y Sttt
<30d5e TG R T e
-40d
50 df -50 di
60 df -60 de
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,593729 GHz 18.17 dBm ML 2.55345 GHz 16.71 dBm
TL 1 2,5907722 GHz 12.28 dBm Occ 8w 4.485514486 MHz TL L 2.5907722 GHz 11.23 dBm Occ 8w 4,475524476 MHZ
T2 1 25952577 GHz 11.06 dBm T2 1 2.5852478 GHz 12.04 dBm
L I ) - L I ] o
Date: 27.MAY. 2020 19:53.04 Date: 27.MAY.2020 19.52.16
pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 12,20 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps @ VBW 300 kHz  Mode Auto FFT b ALt 30 de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.86 dBm| mili] 17.37 dBm|
20 2.68554200 GHz - 2.68963800 GHZ,
- ,4\,-% c Bw,, A 4.515484515 MHz| Al - Occ Bw A 4.495504496 MHz|
™™, TEWAAN T SR [PPSRV A Y
10d - 10d - b —
‘ |
od 7 r 0 7 T
Y / \
BUE! -10d
/ \ ’ ‘-
s0d 204 of 1
P R o~ A N A
30 -30
-40d -40 d
50 d -50 di
-60 d 60 d
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.685542 GHz 16.86 dBm ML 2.689638 GHz 17.37 dBm
TL 1 2,6852323 GHz 9.39 dBm Occ Bw 4.5154B4515 MHz TL L 2.8852522 GHz 12.26 dBm Occ Bw 4.495504496 MHz
T2 1 2,6897478 GHz 12.25 dBm T2 1 2.6897478 GHz 12.41 dBm
—

Date: 27 MAY 2020 195403

U

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

pectrum

(=]

L ) ]

Date: 27.MAY 2020 19:54:40

L I ]

Cate: 27.MAY.2020 195452

pectrum
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 19.18 dBm| ™Il 17.62 dBm|
20 2.5017390 GHZ| - M1 2.5052360 GHz,
T P Q) 0.010980011 MHz T3 P P e QEBY 9.010989011 MHz
10 d - 10 d -
[ !
0 di 0 ]
\
BUE! | -10d +
20 d \I 20 di F -
| |V L N QU o Raattaas
a0 o e S -30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.501739 GHz 19.18 dBm ML 2.505238 GHz 17.62 dém
TL 1 24965245 GHz 13.16 dBm Oce Bw 9.010985011 MHz TL 1 2.4965245 GHz 11.17 dém Oce Bw 9.010989011 MHz
T2 1 2 5055355 GHz 13.15 dBm T2 1 2.5055355 GHz 11.85 dBm

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L ) ]

Date: 27.MAY 2020 19:55:28

L I ]

Cate: 27.MAY.2020 195540

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™l 18.52 dBm| ™l 16.00 dBm|
o0 1 2.5941190 GHz| 20 M 2.5907020 GHz|
e ——ho s [ e B 951048951 MHz e, A s 2 9.030969031 MHz
10 d 10 df +
/ /
od 0d
/ f
-10d
‘ |
20 di ;
\ ~ 7
N - - f |
M e ey \ P e Wt S
-40d
50 df -50 di
-60 df -60 di
CF 2,599 GHz 1001 pts Span 20.0 MHz CF 2.593 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2594119 GHz 18.52 dBm ML 2.550702 GHz 18.09 dBm
TL 1 25885245 GHz 12.49 dBm Oce Bw 8.951048951 MHz TL 1 2.58B5045 GHz 12.40 dBm Oce Bw 9.030969031 MH2z
T2 1 2 5974755 GHz 12.51 dBm T2 1 2.5975355 GHz 12.77 dBm

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L I ]

Date: 27 MAY 2020 19.56.15

L U ]

Date: 27 MAY 2020 195628

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att a0 dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 19.45 dm| mili] 18.17 dBm|
20 M 2.6866980 GHZ| - 41 2.6869780 GHz
P 8.991008991 MHz, T . W_ﬂ\_w 9.030969031 MH_Z|
10 df 1 T 10 d F
[ /
od 1 ! od i
/
. ‘ | § /
-0 f I -10 {
/ J
o I \ 0 /
REVaR DEaaas A= T
a0 A0
-40d -40 d
50 d -50 di
-60 d 60 d
CF 2,685 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.686693 GHZ 19.45 dBm ML 2.686978 GHz 18.17 dBm
TL 1 2,6605045 GHz 12.93 dBm Oce Bw £.991008951 MHz TL L 2.6804845 GHz 11.22 dBm Oce Bw 9.030969031 MHz
T2 1 26894955 GHz 12.40 dBm T2 1 2.5895155 GHz 12.06 dBm
—

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

(=]

pectrum

(=]

L ) ]

Date: 27.MAY 2020 19.57:04

pectrum
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 18.64 dBm| ™Il 17.05 dBm|
1 2.4987050 GHz| 2.4972960 GHz|
20 20 4
A T W QccBw, o 13306603397 MHz TR o -  occBw 13.306603397 MHz
e e T e VAT o AL AR o P N
10 df + 10 d 7
od F od |’
BUE! ‘\ -10d 1‘
/ I [ \
20 d 7 - 20 d 1 -
s R TA T i Lh I B AT AR
Zan ! - Fos “a0 -
7 i
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5035 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,495705 GHz 18.64 dBm ML 1 2.457298 GHz 17.05 dém
TL 1 24967567 GHZ 12.54 deém Oce Bw 13.396603397 MHz TL 1 2.4968467 GHz 11.48 dém Oce Bw 13.396603397 MHz
T2 1 25101533 GHz 11.11 dBm T2 1 2.5102433 GHz 13.21 dBm

L I

DCate: 27.MAY.2020 195717

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.12 dBm| ™Il 16.64 dBm|
0 2.5992040 GHZ| - b 2.5943790 GHz
. N 13.456543457 MHz oo X _Occp 13486513487 MHz
e L T o | A
10d 104d = T
{ Y
od [ 0 /
I \ / |
4 ) 4
- -10 i ¥
o0 i \ 204 /
A vy \n'\ A L e o f\fﬂ
P B TR YTV, AWV e
A 7
-40d 40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,599204 GHz 18.12 dBm ML 2.554379 GHz 16.64 dBm
TL 1 2.5862567 GHz 13.67 dBm Oce Bw 13.456543457 MHz T1 1 2.5862268 GHzZ 8.82 dBm oce Bw 13.486513487 MHz
T2 1 25997133 GHz 13.04 dBm T2 1 2.5997133 GHz 11.52 dBm
L I ) - ( It ] x

Date: 27.MAY 2020 19.57:53

Cate: 27.MAY.2020 19.58.04

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

L I ]

Date: 27 MAY 2020 19.58:40

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 12.6 ps & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 19.18 dBm) MiL1] 16.76 dBm)
20 i 2.6848380 GHz - M 2.6786040 GHz
- m Y 13.426573427 MHz| - X - o\lJ\RI‘) 13.426573427 MHz
i VR (LN Pt 1, N IOV LTI W
10 df 1 - 10 d JV -
od / 0 l‘
{ /
-0 d - -10 di b
204 o 20 di
AW L -
o d L4 v
40 d -40d
50 df 50 d
-6 df -60 di
CF 2.6025 GHz 1001 pts Span 40,0 MHz CF 2.6025 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.684838 GHz 19.18 dam ML 2.578604 GHz 16.78 dam
T 1 2,6757567 GHz 13.55 dBm Oce Bw 13.426573427 MHz TL L 2.6757867 GHz 10.39 dBm Oce Bw 13.426573427 MHz
T2 1 2.6891833 GHz 11.85 dam T2 1 2.5892133 GHz 11.71 dam
—

L U

Date: 27 MAY 2020 1958 52

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

pe:
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.91 dBm| 16.52 dBm|
[ 2.5068390 GHZ| 2.5076380 GHz
20 v 20
1 Y “"\"{ - 17.862137862 MHz T3 17.862137862 MHz
P, e UV el 17y i =
104 ‘,r ~ v \ 104 b FiWENAY t
i |
0 | 0 +
] \ f |
-10 df 1 -10d i
7 \L ! \
20 d L w 20 di =
P P \ .
S IV [T APALT
Vb Wy A 3 Sl AR s
Ll T
40 df 40 d
50 df 50 di
-60 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,506839 GHz 17.91 dém ML 2.507638 GHz 16.52 dBm
T1 1 2,4970839 GHz 12.29 dBm oce Bw 17.862137862 MHz T1 1 2.4971289 GHz 11.82 dBm oce Bw 17.862137B62 MHz
T2 1 2514951 GHz 13.01 dBm T2 1 2.514991 GHz 12.26 dBm
L I ) L I ) -
Date: 27.MAY. 2020 19:59.28 Date: 27 MAY.2020 19:58.41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum 2 pectrum i
Ref Level 30.00 dém  Offset 12,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.23 dBm| 17.90 dBm|
0 2.5980750 GHZ| - 2.5953980 GHz
e o~ 17.822177822 MHz - B 17.822177822 MHz
\ am o Pop e o™
\ e L eA \ N
104 b N T ikt 104 Fary L v
/ w /
od ! t od
{ IL /
BUE! i i -10d 3 \
/ f A
20 d 20 di /
20 — 0 ] [
an O A AL VM A
A0 oA g v iR
Ny
-40d
50 df 50 di
-60 df -60 di
CF 2,599 GHz 1001 pts Span 40.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,598075 GHz 17.23 dém ML 2.555398 GHz 17.30 dBm
TL 1 2.5841289 GHz 11.82 dém Oce Bw 17.822177822 MHz TL 1 2.584049 GHz 10.33 dém Oce Bw 17.822177822 MHz
T2 1 2601951 GHz 12.12 dBm T2 1 2.6016711 GHz 10.14 dBm
L I ) - L I ) ) o
Date: 27.MAY. 2020 20.00.17 Date: 27.MAY.2020 20.00.28

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

pectrum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
jo ALt 30d8 8SWT 1B.0 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] MiL1] 15.26 dBm)
2 o 2.6861940 GHZ]
/\OH Bw 17.902097902 MHz| 17.822177822 MHz
Fude, e A LA T Nl r
10 di f o v i 10 d F}\ I\I = 4(\”"
| | /
od 0 -
]
. r ! . |
-0 7 T -10 N T
= M\ - - L
PIEYYa ) o
w0 ) AL
= =
-40 -40 df
50 df 50 d
-6 df -60 di
CF 2.60 GHz 1001 pts Span 40.0 MHz CF 2.60 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.680759 GHz 17.34 dam ML 2.585194 GHz 15.26 dam
T 1 2.671009 GHz 12.16 dBm Oce Bw 17.902087502 MHz TL L 2.6711209 GHz 9.56 dBm Oce Bw 17.822177822 MHz
T2 1 2.6889111 GHZ 11.40 dam T2 1 2.588951 GHz 11.05 dam
—
L U J L JU J
Date: 27.MAY 2020 20:01:04 Date: 27 MAY 2020 20.01:16
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,20 dé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.64 dBm| ™Il 18.20 dBm)
M1 2.49874000 GHz 2.5017990 GHz
ﬂ X oce By - 4.4B5514486 MHz « ~ S 9.010989011 MHz
PANIAYY FA PN vy LoV - AN A
T 10 d 1
| [
L i
T o
\
-10d
\
20 di — ‘Lk\_,
AL AT
30
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,49874 GHz 17.64 dBm ML 2.501799 GHz 18.20 dBm
TL 1 24962522 GHz 11.48 dém Oce Bw 4.485514486 MHz TL 1 2.4965045 GHz 12.36 dBm Oce Bw 9.010989011 MHz
T2 1 2,5007378 GHz 11.15 dBm T2 1 2.5055155 GHz 11.43 dBm

L ) ]

Date: 27.MAY 2020 20.01:53

L I J -

DCate: 27.MAY.2020 20.03.05

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Er =

pe:
Ref Level 30.00 Gbm  Offset 12,20 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.97 dBm| ™Il 20.20 dBm
0 ML 2.59406900 GHz - 2.5904230 GHz
1 1 4.485514486 MHz ™ T £.991008991 MHz
Y . - B
104 i1 10d
i f |
/ | 4 / |
0 0 T T
/ / \
104 04 | |
7
] ] x
20 d i 20 d 1 -
ot - T~ m
(ELAATE [ . A VAN,
& e =30 iy
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,594069 GHz 17.37 dém ML 2.550423 GHz
TL 1 2,5907622 GHz 11.57 dém Occ 8w 4.485514486 MHz TL L 2.5884645 GHz Occ 8w 8.991008991 MHz
T2 1 25952478 GHz 12.21 dBm T2 1 2.5974555 GHz 12.22 dBm
L I ) L I ) -
Date: 27.MAY. 2020 20.02.17 Date: 27.MAY.2020 20.03.29
rum s
Ref Level 30.00 GBm  Offset 12,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 12,20 db @ RBW 300 khz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auta FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
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Highest Band Edge / 1 RB
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2,495 GHz 2,496 GHz 50.000 kHz 2,49500 GHz -28.17 dém -15.17 dB 2.695 GHz 2.606 GHz 1.000 MHz 2 89527 GHe 25.47 dBm 1247 db
2,498 GHz 2,501 GHz 100,000 kHz 2,50035 GHz 10.36 dBm -19.64 dB 5 596 CHz 5715 GH2 1.000 MH2 5 60715 GHz ~30-44 Bm 544 b
T
Il i | P2

Date: 27.MAY.2020 18:30:16

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-20 of 41



ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41 / 5MHz / 64QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

oo s
= Spe

Ref Level 30.00 dém  Offset 16.20 dB Mode Auto Sweep Ref Level 30.00 dém Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGUIECHEBEKABS _ PAES
o0 dhifie _PPURIOUS _LINE_ABS 3 4 20 dhiRE_$PURIDUS LINE_ABS PASS
10 dem: [ 10 dBm

0 dBm

0 dem i&

|
|
| B

-20 dBm:

il

_9n Aarn,
SPURIOUS_LINE_ABS |

-30 dBm A ~30 dem—
| ' I
‘ ‘ 40 dB /A S WY PRTPS TTOOTY
0 dBm o . el J‘ \‘Ilm lI\!JLI L J | f o 7 1
-50 dBm m
-60 dem
60 dém
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 22.73 dém -7.27 db
2.475 GHz 2.490 GHz 1.000 MHz 248734 GHz -32.89 dém -7.89 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -14.01 dBm -4.01 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -16.69 dém -3.60 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69117 GHz -20.95 dBm -10.95 d8
2.485 GHz 2.496 GHz 50.000 kHz 249559 GHz -20.35 dBm -7.35 dB 2,695 GHz 2,696 GHz 1,000 MHz 2,69573 GHz -33.93 dBm -20.93 dB
2456 GHz 2.501 GHz 100.000 kHz 249536 GHz 23.98 dBm _6.02 d& 2,696 GHz 2.715 GHz 1,000 MHz 2.69630 GHz -36.60 dBm -11.60 d8
1 ] ¥

Date: 27.MAY.2020 18:31:18 Date: 27.MAY.2020 18:33:18

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ué:' Spe n L
Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GliNEKARS_ PAES
20 dife _EPURIOUS LINE_ABS 3 o0 dhipe_$PURIOUS LINE ABS PASS
10 dem 3
0 dem dem 1
10 dem ‘, 10 dem ‘
50 dam | | 20 dem |
SPURIOUS_LINE_ABS ]
e -30 dBm—{
-30 dBm WW
M -40 dBm Y sl - -
40 d8m q .
-50 dem
50 dem
-60 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|[5purious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit__| 2.685 Ghz 2.600 Gz 100.000 KRz 2.68708 GHz 5.62 dbm -20.08 d&
2,475 GHz 2.490 GHz 1,000 MHz 249049 GHz -27.30 dém -2.30 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -25.22 dBm -15.22 d8
2430 Gz 2.495 GHz 1.000 MHz 249468 GHz -21.69 dBm -8.69 d 2.691 GHz 2.695 GHz 1.000 MHz 2.69136 GHz -20.96 dBrm -10.96 dB
2.495 GHz 2.496 GHz 50,000 kHz 2.49599 GHz -28.66 dBm -15.66 dB 2.695 GHz 2.606 GHz 1,000 MHz 2 69541 GHe 2634 dBm 1324 db
2.496 GHz 2.501 GHz 100.000 kHz 2.49922 GHz 9.93 dBm -20.02 dB 2.696 GHz 2.715 GHz 1,000 MHz 2.69622 GHz -28.56 dBm -3.56 dB

]" 1

Date: 27.MAY 2020 183218

Il |

Date: 27.MAY.2020 18:34:19

TEL : 886-3-327-3456 Page Number 1 A41-21 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.20 dB

Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck | SPURIGIECLiNEKARS_ PABS
20 dbipe_$PURIOUS }INE ABS 20 chife_$PURIOUS L INE Aﬁ. PASS
10 dBm [J 10 dBm H
0 dem J 0 dem I l
-10 deém
-10 dam : I \ |__l
o0 ram Fall -20 dem | ‘
SPURIOUS_LINE_ABS ! m
-30 dBm " Ly ~30 dem |
J 1 | |
0 dBm i
40 dBm-— — i | Pl l TS VTR | VIR ot n
SMW
.50 dBm "‘ fullde! w
-60 dem
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz | |5 ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68941 GHz 23.64 dBm -6.36 db
2.475 GHz 2.490 GHz 1.000 MHz 248999 GHz -34.35 dém -9.35 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69000 GHz -16.56 dBm -6.56 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49464 GHz -21.03 dém -8.03 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69110 GHz -22.83 dBm -12.83 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49596 GHz -17.75 dém -4.75 dB 5 605 GH= 2,700 GHz 1,000 MHz 260732 GHe 30,79 dbm S17.79 dB
2456 GHz 2.506 GHz 100.000 kHz 2.49561 GHz 23.09 d&m ~6.91 d& 2,700 GHz 2.715 GHz 1,000 MHz 2.70497 GHz -35.18 dBm -10.18 dB

Il

Date: 27.MAY 2020 18:3521

i

Date: 27.MAY.2020 18:39:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.MAY 2020 19:48:58

o
ectrum || spe n
Ref Level 30.00 dBm Offset 16.20 dp Mode Auto Sweep Ref Level 30,00 dém  Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1 avoPwr
heck PARS | SPURIGIECHNEKARS PABS
CPURIOUS LINE ABS pABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm
ottt oyl i vl
i || |
-10 dém ’ ] 10 dBm \ l;*l
2N dem 1 “ 20 dem I
SPURIOUS_LINE_ABS N N ;
_ e | -30 dBm
. ey - - .
40 dem
-50 dem
50 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz | |50 inons Fmissions
Spurious Emissions P
_ Rangelow | Rangeup | RBW | Freguency | __powerabs | ALimit
__Rangelow | Rangeup | RBW |  Froquency | Powerabs |  atimit | 2.680 GHZ 2.690 GHz 100.000 KRz 2.68449 GHZ 7.27 dbm -22.73 4
2,475 GHz 2.490 GHz 1,000 MHz 249042 GHz -25.54 dém -0.54 d& 2.690 GHz 2.691 GHz 200,000 kHz 2.69000 GHz -25.41 dBm -15.41 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49423 GHz -22.58 dBm -9.98 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69120 GHz -22.45 dBm -12.45 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49600 GHz -29.70 dBm -16.70 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69577 GHz 24.58 dBm C11.58 dB
2,496 GHz 2.506 GHz 100.000 kHz 2.50454 GHz 7.88 dBm -22.12 dB 5.700 GHz 3.715 GHz 1.000 MH2 2.70058 GHz ~31.35 dBm 6.35 dB
I ) S il [ I

Date: 27.MAY.2020 18.41:24

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-22 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P

um

Ref Level 30.00 dBm

Offset 16.20 dB

Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

offset 16.20 dB

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck | SPURIGIECLiNEKARS_ PARS
20 dbipe_$PURIOUS }INE ABS 20 chife_$PURIOUS L INE AT. PASS
10 dam J 10dBm h
0 dem { 0 dem j l
I
-10 dém i‘ -10 deém J k‘ l——l
o deen | L 20 dem " ‘
SPURIOUS_LINE_ABS h |
-30 dBm | ~30 dem | |.
40 dBm . . b ] |, 40 dBm ILJI ¥ WA T -
o )
Lo
BTV LT | et
-50 dBm i kT
-60 dem
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.506 GHz | |5 ohote =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,680 GHz 2.690 GHz 100.000 kHz 2.68941 GHz 23.14 dém -6.86 db
2.475 GHz 2.490 GHz 1.000 MHz 249011 GHz -36.92 dém -11.02 dB 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -13.86 dBm -3.96 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49495 GHz -22.62 dém -9.62 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69132 GHz -21.47 dBm -11.47 de
2.495 GHz 2.496 GHz 100.000 kHz 2.49599 GHz -19.98 dBm -6.98 dB 5 605 GH= 2,700 GHz 1,000 MHz 2 60EAD GHe 32,92 dbm 1997 dB
2456 GHz 2.506 GHz 100.000 kHz 2.49557 GHz 22.48 dBm 7.52 de 2,700 GHz 2.715 GHz 1,000 MHz 2.70034 GHz -37.99 dm -12.99 de

Il

Date: 27.MAY 2020 18:3622

i

Date: 27.MAY.2020 18.40:23

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.MAY 2020 19:50:43

ectrum u%,:‘ Spe n
Ref Level 30.00 dBm  Offset 16,20 dB Mode Auto Swesp Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
[@1 avoPwr
heck PAES | SPURIGHE GlinEARS_ PAES
SPURIOUS_)LINE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dBm
e | P g \‘
-10 dém ‘l 10 dBm l
o0 dam | 20 dBm I
SPURIOUS_LINE_ABS -
| 30 dBm :
i
-40 dem "
-50 dem
-60 dBm
-0 dem
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz | {15 urious Emissions
Spurious Emissions ini
_ Rangelow | Rangeup | RBW | Freguency | __powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2.680 GHZ 2.690 GHz 100.000 KRz 2.68912 GHZ 6.5+ dbm ~23.45 06
2,475 GHz 2.490 GHz 1,000 MHz 2.49037 GHz -25.77 deém -0.77 de 2,690 GHz 2,601 GHz 200.000 kHz 269002 GHz -29.15 dBm -19.15 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49485 GHz -22.53 dBm -9.53 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69406 GHz -22.88 dBm -12.88 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49598 GHz -28.79 dBm -15.79 dB 2.695 GHz 2700 Ghs 1,000 MHz D 935 CHe 2789 dBm Ci409de
2,496 GHz 2.506 GHz 100000 kHz 2.50293 GHz 7.02 dBm -22.98 dB 5700 GHz 5715 e 1000 MHz 5 70026 CHe 3563 dBm 3B
I ) S il [ I

Date: 27.MAY.2020 18.42:25

TEL : 886-3-327-3456

FAX . 886-

3-328-4978

Page Number

1 A41-23 of 41



ssamoncas. FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41/ 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

oo s
= Spe

Ref Level 30.00 dém  Offset 16.20 dB Mode Auto Sweep Ref Level 30.00 dém Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIECHEBEKABS _ PABS
20 dbrl%n:' EPURIOUS )L INE_ABS 3 / 20 th‘.‘P' SPURIOUS _LINE Ah‘(\. PASS
10 dem JJ 10 dBm ‘l \
0 dém ] 0 dBm I |
-10 dém l k -10 dem J( \
I
BE

50 A, 20 dBm i ‘

SPURIOUS_LINE_ABS {[ u

-30 dBm . ~30 dem JJ‘
w‘xlw | 40 dBm ! MB@J Y Ty i

40 dem W TR 1% ! JLh
Qanguﬁﬂ'“ e

1 Y
-50 dBm ¥ el
-60 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | 2.680 GHz 2.690 GHz 100.000 kHz 2.68941 GHz 23.50 dbm -6.50 dB
2.475 GHz 2.490 GHz 1.000 MHz 249036 GHz -36.59 dém -11.59 dB 2.690 GHz 2.691 GHz 200.000 kHz 2.69001 GHz -16.89 dBm -6.89 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49483 GHz -20.16 d&m -7.16 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69120 GHz -22.03 dBm -12.03 d8
2,455 GHz 2.496 GHz 100.000 kHz 2.49559 GHz -20.93 dBm -7.93 dB 2.695 GHz 2.700 GHz 1,000 MHz 2,69016 GHz -32.83 dbm -19.83 de
2,496 GHz 2.506 GHz 100.000 kHz 249661 GHz 23.38 dBm -6.52 d8 2.700 GHz 2.715 GHz 1,000 MHz 2.70377 GHz -35.23 dBm -10.23 dB
T - ¥ —_—
Date: 27.MAY.2020 18:4327 Date: 27.MAY.2020 18:45:27

Lowest Band Edge / Full RB Highest Band Edge / Full RB

o y o
= Spe n
Ref Level 30.00 dBm Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit Gheck PABS | SPURIGIECLiNEKARS_ PABS
20 dife _EPURIOUS LINE_ABS ; 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm 10 dBm
" ) s vim A
il AT \
0 dBm ‘ "E dem ‘I
-10 dem [ 10 dem | [ E—
- [ \ 20 dBm ‘ ‘
SPURIOUS_LINE_ABS L e \
v | ~30 dBm 5
bt ™}
40 dem e
-50 dem
50 dBm
-60 dam
Start 2.68 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.506 GHz | |50 ot Fmissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.680 Ghz 2.600 Gz 100.000 KRz 268596 GHz 6.69 dbm -23.12 48
2,475 GHz 2.490 GHz 1,000 MHz 2,49033 GHz -25.31 dBm -0.31 d8 2.690 GHz 2.691 GHz 200,000 kHz 2.69000 GHz -27.66 dBm -17.66 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49410 GHz -22.22 dBm -9.22 d& 2,651 GHz 2.695 GHz 1,000 MHz 2.69187 GHz -25.78 dbm -15.78 dB
2.495 GHz 2.496 GHz 100.000 kHz 2.49598 GHz -27.95 dém -14.95 dB 2.695 GHz 2.700 GHz 1,000 MHz 2.69533 GHz 27.05 dBm Z14.05 dB
2.496 GHz 2.506 GHz 100.000 kHz 2.50069 GHz 7.16 dém -22.84 dB 2.700 GHz 2.715 GHz 1,000 MHz 2.70050 GHz -33.18 dBm -5.18 d8
T
I il [ I
Date: 27 MAY.2020 15:44.27 Date: 27.MAY.2020 18.46:28
TEL : 886-3-327-3456 Page Number 1 A41-24 of 41

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spe

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

offset 16.20 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ paks
20 dbipe_$PURIOUS }INE ABS : ' 20 chifle_$PURIOUS LINE_ABS ﬁ PASBS
10 dBm l\ 10 dBm H
0 dem \ 0 dem j H.
-10 dBm e -10 dem lJ |‘ {
20 daam, ﬂ \ -20 dBm I I
SPURIOUS_LINE_ABS ] I i
30 dBm H ~30 dem ! i
LM 40 dBm 4 M FryI )
40 dom TTUTTE kR s AL/ ¥ Uw ﬁ‘m . ,‘L " ;Liﬁdﬂa]ﬁu_.. i
30 A oy
o o i I T AL
-60 dem
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2,511 GHz | |G oaete =
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68817 GHz 24.60 dBm -5.40 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49040 GHz -32.48 dém -7.48 d8 2.690 GHz 2.691 GHz 300.000 kHz 2.69011 GHz -19.89 dBm -9.89 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.49478 GHz -20.47 d&m -7.47 d& 2,691 GHz 2.605 GHz 1,000 MHz 2.69113 GHz -24.59 dBm -14.59 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49599 GHz -19.12 dBm -6.12 dB 5 605 GH= 2,705 GHz 1,000 MHz 260754 GHe 31,57 dbm S18.57 dB
2456 GHz 2.511 GHz 100.000 kHz 249585 GHz 23.17 dBm _6.63 d& 2,705 GHz 2.715 GHz 1,000 MHz 270759 GHz -40.55 dBm -15.55 db

]" 1

Date: 27.MAY 2020 18:51:32

i

Date: 27.MAY.2020 18:55:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.MAY 2020 185334

Date: 27.MAY.2020 18:57:36

m , o
= Spe n
Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ Paks
20 db’i‘L'H:' BPURIOUS_)LINE_ABS 3 20 dhi‘\LI‘E SPURIOUS_LINE_ABS PAES
10 dem 10.dBm
e O - . -
0 dBm bk it 14 ||| of3em i
10 dem ‘ -10 dem L
_., ! fﬂ dBm - i
SPURIOUS_LINE_ABS bL
e k) 30 dBm M
-30 dem [ "
ooy w 40ckn Pl onhiagmed
-50 dem
50 dem
-60 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.511 GHz J|[5purious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.675 Ghz 2.600 Gz 100.000 KRz 2.67677 GHz 6.53 dbm ~23.47 dE
2,475 GHz 2,490 GHz 1,000 MHz 2,48887 GHz -26.83 dém -1.83d8 2,690 GHz 2,601 GHz 300,000 kHz 2,69000 GHz -25.77 dBm -15.77 d8
2,450 GHz 2.495 GHz 1.000 MHz 2.49400 GHz -24.05 dém -11.05 d& 2,691 GHz 2,695 GHz 1,000 MHz 269116 GHz -23.53 dBm -13.53 dB
2.495 GHz 2.496 GHz 150,000 kHz 2.49599 GHz -28.63 dBm -15.63 dB 2.695 GHz 2708 Ghs 1,000 MHz 2 69809 GHe 2575 dBm 1275 da
2.496 GHz 2.511 GHz 100.000 kHz 2.50863 GHz 6.84 dBm -23.16 dB 2.705 GHz 2.715 GHz 1,000 MHz 2.70553 GHz -32.79 dBm -7.79 dB
Y
Il i | P2

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-25 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

Offset 16.20 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 dbipe_$PURIOUS }INE ABS A 20 chifle_$PURIOUS LINE_ABS ﬂ PASS
10 dem I‘ 10 dBm J‘
|
0 dem L 0 dem } k
-10 dém -10 dBm , h {
I
o darn. ’k -20 dem T
SPURIOUS_LINE_ABS h | ‘
-30 dBm - T - ~30 dem LU‘
| Il |
| Hm il J Wi l -40 dBm i T 1 AT 1 |
40 dBm
PRV (TR W } M
AL W b
50 dBm e i | Attt
v = el
-50 dBm
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2,511 6Hz |||55urious ~
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraguancy |__Powerabs | Alimit | 2,675 GHz 2.690 GHz 100.000 kHz 2.68213 GHz 22.84 dBm -7.16 db
2,475 GHz 2.490 GHz 1.000 MHz 2.48428 GHz -34.54 dém -9.54 dB 2,690 GHz 2.691 GHz 300,000 kHz 2.69000 GHz -16.90 dBm -6.90 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49455 GHz -24.20 dém -11.20 dé 2,691 GHz 2,605 GHz 1,000 MHz 269101 GHz -22.91 dbm -12.91 de
2,495 GHz 2,496 GHz 150,000 kHz 2,49589 GHz -21.74 dém -8.74 dB 5 605 GH= 3,708 GH2 1.000 M2 360734 GHz 30,73 dbm 1778 dB
2456 GHz 2.511 GHz 100.000 kHz 2.49586 GHz 23.42 dBm =6.58.d8 2,705 GHz 2.715 GHz 1,000 MHz 2,70660 GHz -38.64 dBm -13.64 dB
T e —

Il

Date: 27.MAY 2020 185233

i

Date: 27.MAY.2020 18:56:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o y o
= Spe n
Ref Level 30.00 dBm Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit Gheck PABS | SPURIGIECLiNEKARS_ paks
20 dbipe_$PURIOUS }INE_ABS ABS 20 dhifE_$PURIOUS LINE_ABS PASBS
10 dBm 10 gBm
ot R, {Fryarihieh
0 dem f ¥ ofden— —
-10 dem \ o dem L
- \ -0 dBm i
SPURIOUS_LINE_ABS h
pepmry
. ey | 0 dBm
-30 dBm i
pte? 40 dem
-50 dem
-50 dBm
50 dBm
-60 dam
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.811 GHz | |6 et ssions
Spurious Emissions _— Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit | 2.675 Ghz 2.600 Gz 100.000 KRz 2.68569 GHz 5.30 dbm ~24.70 06
2,475 GHz 2.490 GHz 1,000 MHz 2,48032 GHz -25.55 dBm -0.55 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69013 GHz -27.56 dBm -17.56 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49482 GHz -23.45 dBm -10.45 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69285 GHz -24.74 dBm -14.74 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49598 GHz -30.09 dém -17.09 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69518 GHz 27.05 dBm Z14.05 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50069 GHz 5.83 dém -24.17 dB 2,705 GHz 2.715 GHz 1,000 MHz 270512 GHz -33.26 dBm -8.26 d8
T
)i ) | o
Date: 27 MAY.2020 15:54.54 Date: 27.MAY.2020 18:58:37
TEL : 886-3-327-3456 Page Number 1 A41-26 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

= .
= Spe
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ Paks
20 db"L’“‘; BPURIOUS JLINE _ABS i 20 dhi‘\LI‘E SPURIOUS_LINE_ABS ‘ PABS
10 dBm l\ 10 dBm ‘
0 dBm l 0 dem L
-10 dem -10 dBm ﬂ‘ l\ {
o0 Aam 'L -a0 dem T
SPURIOUS_LINE_ABS M
30 dBm I i -30 dBm
! | % ;
-40 dBm i immidu L| It I ~40 dBm ﬁ it .
" Mn |I’\ I | ekl IJ.I‘.WJMI‘.L..AJJJ
50 dam Fote
-60 dBm
-60 dem
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.511 GHz JIfghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2.675 GHz 2.690 GHz 100.000 kHz 2.6B8916 GHz 23.19 dém -6.81 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48868 GHz -32.56 dém ~7.56 d& 2,690 GHz 2.601 GHz 300.000 kHz 2,69003 GHz -19.48 dBm -9.48 dB
2,450 GHz 2.495 GHz 1.000 MHz 2,49486 GHz -19.50 d&m -6.50 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69100 GHz -23.71 dbm “13.71 ds
2.485 GHz 2.496 GHz 150,000 kHz 2.49598 GHz -20.35 dBm -7.35 dB 5 595 CH= 2705 Ghz 1,000 MHz 3 6a540 CHe ~35.56 dbm 1565 db
2,498 GHz 2.511 GHz 100.000 kHz 249583 GHz 23.23 dBm -6.77 dB 2.705 GHz 2.715 GHz 1.000 MHz 2.70759 GHz -39.86 dBm -14.86 dB
Y e ——

Il

Date: 27.MAY 2020 18:47.30

i

Date: 27.MAY.2020 18:49:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o y o
= Spe n
Ref Level 30.00 dBm  Offset 16.20 dB. Mode Auto Sweep Ref Level 30.00 dém  Offset 16.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ paks
20 dbipe_$PURIOUS }INE_ABS ABS 20 dhifE_$PURIOUS LINE_ABS PASBS
10 dBm 10 gBm
vt e
0 dBm ALk s A L | o 1 ..,\
10 dem \ -0 dem I L
- l -0 dem | i
SPURIOUS_LINE_ABS Y / 1 Vi t
R ol ot I ! 30 dBm y
30 dem —— i b
40 dem
-50 dem
-50 dBm
50 dBm
60 dém
Start 2.675 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.811 GHz | |6 et ssions
Spurious Emissions _— Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit 2,675 GHz 2,690 GHz 100.000 kHz 268122 GHz .16 dBm -24.54 db
2,475 GHz 2.490 GHz 1,000 MHz 2,48093 GHz -25.36 dBm -0.36 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -26.82 dBm -16.82 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49482 GHz -24.56 dBm -11.56 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69130 GHz -24.07 dBm -14.07 dB
2.495 GHz 2.496 GHz 150.000 kHz 2.49599 GHz -29.74 dém -16.74 dB 2.695 GHz 2.705 GHz 1,000 MHz 2.69540 GHz 26,78 dBm Z13.78 dB
2.496 GHz 2.511 GHz 100.000 kHz 2.50923 GHz 5.68 dém -24.32 dB 2,705 GHz 2.715 GHz 1,000 MHz 2,70505 GHz -33.99 dBm -9.59 d8
T
I il [ I
Date: 27 MAY.2020 1545 50 Date: 27.MAY.2020 18:50:31
TEL : 886-3-327-3456 Page Number 1 A41-27 of 41



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG031715-01B

LTE Band 41/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o X
= Spe
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 dhlfe —$PURIOUS } INE_ABS i} 20 dhifE_$PURIOUS LINE_ABS PASd
I I
10 dem H 10dBm H
0 dem f ]‘ 0 dBm ,J H
-10 dBm '! -10 dem [ | |
h
o0 e, | fJ k\ -20 dBm ) :
SPURIOUS_LINE_ABS ] |
30 dom " | -30 dém
| 4 1
I il i I
-40 dBm—t——i \HM WWL fi— ’ J ».M»Jﬁw T
bl m ul | RELNC/Clubron e L
50 dam i vkt
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.68888 GHz 23.43 dém -6.52 db
2.475 GHz 2.490 GHz 1.000 MHz 248923 GHz -33.10 dBm -6.10 db 2.690 GHz 2,601 GHz 500.000 kHz 2,69002 GHz -16.21 dBm -6.21 d8
2490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -16.81 dém -3.81 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69119 GHz -27.08 dBm -17.08 d&
2,495 GHz 2,496 GHz 200.000 kHz 2,49533 GHz -19.75 dém -6.75 dB 5 605 GH= 3710 GH2 1,000 Mz 2.69933 GHz 33.42 dBm 20 42 dB
2456 GHz 2.516 GHz 100.000 kHz 2.49707 GHz 24.09 dém -5.91 dB 2.710 GHz 2.715 GHz 1,000 MHz 2.71014 GHz -40.85 dBm -15.85 dB
T e —

Il

Date: 27.MAY 2020 185938

i

Date: 27.MAY.2020 19.03:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.MAY 2020 19:01:39

m , o
= Spe n
Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
20 dife _EPURIOUS LINE_ABS ABS 20 dhipe_$PURIOUS LINE ABS PASS
10 dem 10dBm
i
o d g it Aian] _ " Wﬂq)ﬂl
10 dem r ! l l
. | | |
SPURIOUS_LINE_ABS
L ™ 30 dem M
-30 dem -
P R —
-40 dem
-50 dem
50 dem
-60 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz ]|[5purious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit__| 2.670 Ghz 2.600 Gz 100.000 KRz 2.67669 GHz 5.08 dbm -24.92 06
2,475 GHz 2.490 GHz 1,000 MHz 249033 GHz -26.56 dém -1.86 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69002 GHz -24.80 dBm -14.80 dB
2430 Gz 2.495 GHz 1.000 MHz 249456 GHz -25.05 dBm -12.05 db 2.691 GHz 2.695 GHz 1.000 MHz 2.69147 GHz -24.43 dBrm -14.43 dB
2.495 GHz 2.496 GHz 200,000 kHz 2.49599 GHz -29.12 dBm -16.12 dB 2.695 GHz 2710 Ghs 1,000 MHz 269515 GHe 27 24 dBm 1424 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50735 GHz 5.51 dBm -24.45 dB 2.710 GHz 2.715 GHz 1,000 MHz 2.71414 GHz -35.35 dBm -10.35 dB
Y
Il i | P2

Date: 27.MAY.2020 19.06:42

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-28 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o X
= Spe
Ref Level 30.00 dBm  Offset 16.20 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
20 dbrl‘L'n:' BPURIOUS ) INE_ABS il 20 th‘n‘E SPURIOUS _LINE_ABS PASY
!
10 dem r 10 dBm ”
0 dem I 0 dBm )J 1
-10 dam ﬂ '\ -10 dem J \
I’ N -20 dey I |
0 Al m |
SPURIOUS_LINE_ABS W
-30 dBm =0 cém U
| |
40 dBm .....%.'“ Ll | A " 40 dBm j it T | T —— "
" it
I ‘ b o b gt
.50 dBm ! L ——
S STLEY ) e
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8690 GHz 23.56 dBm -6.44 db
2.475 GHz 2.490 GHz 1.000 MHz 2,49028 GHz -33.61 dBm -8.61 db 2.690 GHz 2,601 GHz 500.000 kHz 2,69002 GHz -16.74 dBm -6.74 dB
2490 GHz 2.495 GHz 1.000 MHz 2.49439 GHz -23.43 dém -10.43 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69102 GHz -25.15 dem -15.15 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49598 GHz -23.16 dém -10.16 dB 5 605 GH= 2710 GHz 1,000 Mz 2.69836 GHz 34.37 dBm 21378
2456 GHz 2.516 GHz 100.000 kHz 2.49711 GHz 22.66 dim -7.34 dB 2.710 GHz 2.715 GHz 1,000 MHz 2.71331 GHz -42.14 dBm -17.14 dB
e ——

]" 1

Date: 27.MAY 2020 19:00:39

i

Date: 27.MAY.2020 19.04:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 27.MAY 2020 19:02.40

m , o
= Spe n
Ref Level 30.00 dBm  Offset 16.20 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
20 dife _EPURIOUS LINE_ABS ABS 20 dhipe_$PURIOUS LINE ABS PASS
10 dem 10dBm
o dem K g\ M ot PN TNl it e, a2 = M‘l
10 dem l{. \ l l
Kt THE 2 T [
SPURIOUS_LINE_ABS
. g | |
-30 dem W )
-40 dem
-50 dem
50 dem
-60 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.516 GHz ]|[5purious Emissions
Spurious Emissions o Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit__| 2.670 Ghz 2.600 Gz 100.000 KRz 2.67813 Gz 4.08 dbm -25.92 06
2,475 GHz 2.490 GHz 1,000 MHz 249041 GHz -26.43 dém -1.43 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69008 GHz -25.83 dBm -15.83 d8
2430 Gz 2.495 GHz 1.000 MHz 249283 GHz -23.98 dBm -10.96 db 2.691 GHz 2.695 GHz 1.000 MHz 2.69171 GHz -24.74 dBrn -14.74 dB
2.495 GHz 2.496 GHz 200,000 kHz 2.49594 GHz -29.58 dBm -16.58 dB 2.695 GHz 2.710 GHz 1,000 MHz 2 69535 GHe 27,60 dBm 1460 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.51044 GHz 4.73 dBm -25.27 dB 2.710 GHz 2.715 GHz 1,000 MHz 2.71033 GHz -34.53 dBm -9.53 dB
Y
Il i | P2

Date: 27.MAY.2020 19.05:41

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A41-29 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 41/ 20MHz / 64QAM
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